Part numbers: 95599424 / 95599616

Einbauanleitung / nur Handlereinbau

Installation instructions /Dealer installation only

Consignes de montage/Montage uniquement par le concessionnaire
Montagehandleiding /Montage alleen door dealers
Montagevejledning / Montage kun hos forhandleren
Monteringsinstruksjon/Montasje kun hos forhandleren
Installationsanvisning /Far endast monteras av aterforséljaren
Asennusohje/Asennus vain myyntiliikkeen toimesta

Istruzioni per il montaggio/Installazione solo presso la concessionaria
Instrucciones de montaje/Instalacion exclusiva por el distribuidor
Instrucoes de montagem /Montagem s6 no concessionario
Odnyiec eykardoraong/ZuvapuoAdynon pévo amod PO pouc
Navod k montazi/ Monta pouze prodejcem

Instrukcja montazu/Montaz tylko u dealera

Montaj talimati/ Sadece satici tarafinda monte edilir

Beépitési utmutatd / Csak a kereskedod épitheti be

Upute o ugradnji/Ugradnja samo od strane trgovca

NHeTpyKuma 3a MOHTaXK / MOHTaXXBbT MOXKe Aa ce M3BBLPLUKN Camo OT Tbprosewa
Instructiuni de montaj/ Se va monta numai de catre dealer
MHCTPYKUMS NO MOHTaXy M ycTaHOBKe / YCTaHaBnuBaThb TOSMIbKO Y Aunepa
Montavimo informacija/Montuoja tik prekybininkas

lemonteSanas pamaciba/Tikai pardeveja iebuve
Paigaldusjuhend/Paigaldab ainult miiija

Navodilo za vgradnjo /Vgradnja le od trgovca

Montazny navod / Monta iba obchodnikom

BN {54 EXBAE | ARGEREE S T D

X X|AALE 1 2F] HEH Q0| FX|

afian1sfinéy / insvinadunudiuiamain

ZERUAS | NMEHERRTEA

ZRMAE / EHBERTER

Adam Opel AG, D-65423 Russelsheim, Germany

= 8E00R0ECEEREEFRRPRARMOANEREEEE



Part numbers: 95599424 / 95599616

Vivaro-B Right - L2

95 599 424

Vivaro-B Left - L2

95 599 616

14

@0

E
B g
) B B
/l%-
12
~,

\lel | PART NAME QTY. PART NAME QTY.
1 Side bar 1 Side bar 1
2 Bracket D 2 Bracket C 1
K Bracket C K Bracket D 1
4 Bracket E 4 Bracket E 2
5 Bracket B 5 Support J 1
6 Support K 6 Support L 1
7 Support G 7 Support G 2
8 Brace M 8 Brace F 1

T bolt 9 T bolt 4
Clip 10 Clip 6
U bolt 11 U bolt 3
Coach bolt M8 x20 12 Coach bolt M8 x20 6
Bolt M8 (K] | Bolt M8 4
Nut M8 (% | Nut M8 16
Washer M8 (k) | Washer M8 20

ISSUE 01

UK SBAR 062
1/8




Part numbers: 95599424 / 95599616

Vivaro-B

Right - L2

95 599 424

Fig. 1

UK SBAR 062
2/8



Part numbers: 95599424 / 95599616

UK SBAR 062
3/8



Part numbers: 95599424 / 95599616
Fig. 15

BAR 062
4/8



Part numbers: 95599424 / 95599616

Vivaro-B

Left-L2

95 599 616

UK SBAR 062
5/8



Part numbers: 95599424 / 95599616

UK SBAR 062
6/8



Part numbers: 95599424 / 95599616

UK SBAR 062
7/8



Part numbers: 95599424 / 95599616

UK SBAR 062
8/8



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Blank Page



